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[ . Sample Description SR

Name of .
Sample L|-|oln13atter‘y Pack MOt':I:'eI FPTA0.0
Manufacturer’s
— Woteam New Energy (Guangdong) Co., Ltd.
Marll;gg:-:;:;er = 2F, Zhi Rong Park,No.33 Xiang Rong RdDalang Town, Dongguan, Guangdong, China
Manufacturer’s
Contact _
Telephone +86-769-38 E-mail gﬁgi\(?evrif Web www.woteamp
il s R L R 540686 7 m Zhiin BT S
LG
Trade Mark Shape Prismatic Size R~f (580.0x242.0x
RiAR FEAR s FETY (LxWxT) 132.0)mm
Nominal )
Volt Rated Capacity 202Ah Charge Voltage
oitage 12.8V - 14 .6V
*E%%E MERE 2585.6\Wh %%%E
Nominal Charge Mgr):lar?guem End of Charge
Current 40A B\ it 202A Current 5A
= > ,_ fk: y
Discharae Nominal Maximum
9 Discharge Discharge
Cut-off Voltage 10.8V Current 40A Current 202A
AL FL FRFRIE EEL ELA B KT EEL LA
Cell Nominal Cell Rated
Cell Model .
e i -2 Voltage 3.2V Capacity 202Ah
¥ F B AR B R A e A &
2022. 10. 20
Cells Number S?"T'F"e Testing Date
- 4PCS Receiving Date | 2022. 10. 19 iR ] 243 —
Y H 17 2022. 11. 10
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T.1. [XAltitude simulation = E i) T.5. [XExternal short circuit #3245 %

T.2. [XIThermal test i3 X5 T.6. [impact/ XCrush /%)%
T.3. [XVibration #E3)] T.7. [XOvercharge i JE 7 H,
T.4. [XIShock Hil; T.8. [XIForced discharge 5l .

[V. Test Method and Requirement i /5 =R E R

T.1. Altitude simulation & E &}

Purpose HHJ
This test simulates air transport under low-pressure conditions.

RIS AUEAR B2 P =Sis

Test procedure MRFEF

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).

S FE VA Bt A VA R ) 5F TR T 11.6 TIRAIS SRR (20 £ 5 °C) FMFEE D> 6 /BT,
Requirement E3K

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells

and batteries at fully discharged states.

MATBE, KL Kk ERRREEL AR RREMRGLEERBE BT DT
HLAE TR — R0 BT P ) 90%.  F 1 1 Y SEL B ik — 3R 77 26 Fo L B R A8 P T 52 2 W BRSOk
iy e T AL,

T.2. Thermal test & E RIS

Purpose HHJ

This test assesses cell and battery seal integrity and internal electrical connections. The test Is conducted
using rapid and extreme temperature changes.

;N7 WL v 2 o el 2 S ST A R O R S et e o S 3 02 2 2 oW vz 31 =2 BRA 7 S o S B ) o Y R i
Test procedure A2/

Test Cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2 °C,
followed by storage for at least six hours at a test temperature equal to — 40 + 2 °C. The maximum time
Interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total
cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 £ 5 °C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

e AT R Ve R IR ST 72 £ 2 CHURM MR ED 6 /DY, #F BAERKRIRESET -40

+ 2 CHIRMTAEED 6 M. FATSRKIRE 2 [0 Rk AN 30 44, WHRFEEHT, &
SRR 10 W, BEEK A IR HLI R H I L 7E R B (20£ 5 C) MFIN 24 /B X R A H Al Ly 2H
T ir T Hom RS E R 2D Ny 12 /N

Requirement E3K

Cells and batteries meet this requirement if there Is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

RIS T O ToBERATEE K, I H AR i R B KWH?’I:W%J:E’H*E% AN
HAE AT IX — 1 G0 Hr H s 1) 90%,  HEL AT By 2 BIAF 50X — 2R . 3 < FLIR I R ANE H T 58 E CRRZS 18
0 FEL Y A L Y AH

T.3. Vibration #z3);
Purpose HHJ
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This test simulates vibration during transport.

AR ISP S i R RS

Test procedure JUiXFEF

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
In such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be
repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell.
One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12
kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the
frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The

amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency Is increased to 200 Hz.

it R A K ] IREILT &, (ERERE AN e 3G Al R AR T LSO REHERA AL IR BN o IRBINLAE IR 5243
o, XSTENEFMM 7 57223 200 #2%, FRIF] 7 #2%, E%xjj 15 7t X —IREIIFRIN =~ B A= E 1
b 22 7 T A — 5 ) B AT 12 YK, AR 3 /N, Forh— AR ] 06 25 e T 4 B

TEXT B A4, X EAE 12 T 5 B AT Jﬂj?ﬂ( BN E A ), AR 12 T 50 J B ORI ER
T ZH (X 2 Bt 2H ) N AT P AN (]

P NEERY 10 SIRA NP RS ERY I EAE U\Tﬁfﬁ%&??ﬁ PRFF 1 gn BRI, EEPCRIA R 18 W2k . e R IRIE PR 17
£ 0.8 2K (LMW 1.6 ZK), FFINIEE B 25 KINIE X 2] 8 gn(BR 2108 50 i 24). R AMGE IR FFE 8
gn B2 IE N 2] 200 524

RS . AT Wh2EIT e, IRIF 1 gn BIsONINGEBE, EEICRIA R 18 B2k MG W IRIE PR 7 7E 0.8

ZR(REE 1.6 ZXK), ?iE‘jJ[l%ﬁﬁif, 5 KN L R 2 gn(FR L2100 25 #2%) . KB KINEE{RFFE 2gn E
B8 N 2] 200 2% .

Requirement E3K

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery directly
after testing in its third perpendicular mounting position is not less than 90% of its voltage immediately prior to
this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully
discharged states.

MRS P AR J5 LB LHESR. iR, oMt k, I+ B8 R568 Byt sl B b 20 7 28 =
H 2z 3500 BRI ES 5 37 BI A5 A 2% B s A /DN TR — iR IG H B R AT 90%,  ER AN J/méﬂﬂﬂf“ﬂz:ﬁﬁ%
Ko A RE R ESRAE T 58 &R RAS 13856 H i A B b 2H

T.4. Shock Hd5

Purpose HHJ
This test assesses the robustness of cells and batteries against cumulative shocks.

NN g 2 = S SR E Y RS D = ARSIV O i e 2
Test procedure A&+

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50 gn
and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries.
The formulas below are provided to calculate the appropriate minimum peak accelerations.
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Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in the
negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a total of

18 shocks.
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The formulas below are provided to calculate the appropriate minimum peak accelerations.

=My, BEEEARIT

DL o U T A B s R PR BE s RN & .
Battery Minimum peak acceleration Pulse duration
17t 2 B¢ (I PR BE e KNI ik e 2 B[]
150 g, or result of formula
Small batteries
; | f100Ea0
NI Hh 40 Acceleration(g,) N ( m— ] 6 ms
whichever is smaller
950 g, or result of formula
Large batteries | 30000
S e 21 Acceleration(g,) = — 11 ms
whichever is smaller

* Mass Is expressed in kKilograms.

Requirement E.3k

Ce
and no

*Joit )

| RTUE SR

Is and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its

voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells

and batteries at fully discharged states.

RIS T, TR, TRRRIEAA, I BT itk st LA S0 5 10 TF B LI T
S HEATIX — RGBT HL IR () 90%,  H iy L B 43— sk . 7 9% b FE O B SR A8 I 52 A MO 5 3
s L S FEL L

T.5. External short circuit M35

Purpose HH)

This test simulates an external short circuit.

PN g TR A (G
Test procedure A2+

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size
and design of the cell or battery and should be assessed and documented. If this assessment is not feasible,
s and small batteries, and 12 hours for large cells and
| be subjected to one short circuit condition with a total

the exposure time shall be at least 6 hours for small cel
large batteries. Then the cell or battery at 57 + 4 °C sha
external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57 + 4 °C, or In the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.
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The short circuit and cooling down phases shall be conducted at least at ambient temperature.

X T AR ECRE VA, MR — B ZERIESTE], AN FE & H) iR B A R P SRR B iR 57 £4 °C. 1X
Pﬁﬁﬂﬁﬂﬁl’] R T Bt Bl R ZH 1 RN B v, X T X AR SR [R] BOIN PLPPAS A IE SR o SN TeVAREAT IR PFA
U /NS B b AN B E b 2H 1) % e IS TR . 22D 6 /NE, RS B vl AT oK AR FE 2 () R g i (R . 2220 12 /NI . 285
B N AE 57 + 4 °CoR AT MM /N T 0.1 RREE E’J%ﬁ%%f" 18— 5L I of A I TE vl B LV 2
FhocimEml 2 57 + 4 °Cladrze g /b 1 /P, B KRR B B IH O & A58 i B2 Pk 5 o A U 5% 1 1Y 5 i)
B THIR I — 522 — HEAR R T 2 M0

A i AN e i o B O TR B . 2 D AR S T A SR IR R
Requirement E3K

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there
IS no disassembly, no rupture and no fire during the test and within six hours after the test.

MRS FIREAEL 170°C, FHAE RS SRS )G 6 NN s, T, Joic k, HithAl i
HEI R & A B K

T.6. Impact / Crush #EL/HF &

Purpose HH)]
These tests simulate mechanical abuse from an impact or crush that may result in an internal short circuit.

AT [ B A 40048 o B R S5 ] e IE Ak PN F R AT LR P REA

Test procedure — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)

MR —#E CEHTESEANT 18.0 = KMRAETE Hith)

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £ 0.1Tmm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever Is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a
height of 61 £ 2.5 cm at the intersection of the bar and sample in a controlled manner using a near frictionless,

vertical sliding track or channel with minimal drag on the falling mass. The vertical track or Channel used to
guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.

=l

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to
the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single Impact.

RE L B o Byt 7R S E G R T . — A% 316 HT%H%EWEML Huty, EEE 15.8 2K+
0.1 2K, KEZ/D 6 FEXK, BH RN TR, E‘R BZKE. B— 5%91%ﬁ+01ﬂ:ﬁE’JEH%J~)\ 61+ 2.5
JE K 15 Ak kv B AN R AR A AL, (8 — AN LT3 B ﬂ%wa%ﬁﬁﬂﬁﬁwbm : HL B BUE TE N DA
#ll, EEFIESEER T SRESS/KEXERTE 90 F% .
sz i 1 FE , NN 5P R AT SEAE AR O ER 15.8 0.1 Z2XE MR FhTER.
F_‘TJC*$/\2§PR£’_‘{)\* AR

Test procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm In diameter)

WA - HFE CEH TR, 2R, #H/dmEtm M ER/NT 18.0 Z K1 EAEE #H i)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a

speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached.

(a) The applied force reaches 13 kN + 0.78 KN;
(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall
be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not previously been
subjected to other tests.
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Requirement ZE3K

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C
and there Is no disassembly and no fire during the test and within six hours after this test.

MRS FIRE AL 170 C, HHAERE IR AR5 6 /NN, i, ok, st A
HENRF & A THEE K

T.7. Overcharge i3 72

Purpose HHJ

This test evaluates the ability of a rechargeable battery or a single cell rechargeable battery to withstand
an overcharge condition.

AR EG PE Al ] F 70 B A Y 2H B T - 7 R L — R vtk vt 2H R S BE A IR DL Y e
Test procedure JiAFEF

The charge current shall be twice the manufacturer's recommended maximum continuous charge current.
The minimum voltage of the test shall be as follows:

l !

1t R — IRBF RS . RN AR 0EE 6 /NI o 1R B A FH 2 FiF AR e At i 5 11

(a) When the manufacturer's recommended charge voltage is not more than 18 V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22 V.

(b) When the manufacturer's recommended charge voltage is more than 18 V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

78, FEL YL A A e i) 6 P D ) e KPS e B B P o i 5S  se/ N B R T

(a)filliE W e LR AN KT 18 AREY, 38 s/ Fi s B Fth 2H 5 K78 FE LR I P A Bl 22 AR PR
FHIBNE

(b)illi& & X e L R KT 18 ARAT, 58 i /N B N A2 e K e R L 11 1.2 5
IS N AERR B E FtAT. TR RIS TR N 24 /N
Requirement E3K

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

7o B MRS R AR S 7 RN TR, ol K, BIFRFEARIEK .
T.8. Forced discharge 5& |3 B

Purpose HHJ

This test evaluates the ability of a primary or a rechargeable cell to withstand a forced discharge
condition.

AT S5 P4 JER FE Vi EI 7 R P YA 2R 52 e i) TS0 FRLIR 00 HY) R

Test procedure M RFEF

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12 V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to
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its rated capacity divided by the initial test current (in ampere).

%/I\' VNV EREEE T 5 12 (RE W HEYRS BRE RIS B
TS,

J%L_j(/b*ﬂ%)ﬁi{ﬁ ) B BH £ ey 550 B R B, 1S H
JISCEEL B[] (2N B ) bz 55 T H 80 8 25 5 bR LA AR 1058 B UL (2 5%) -

Requirement E3K

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test
and within seven days after the test.

J5

SRR

-

Lt anAE RS i AR P RS J5 7 RN TR

S T 4052 KB, ML O K
40 MR B . XA A SR

Toie K, BIFF & ARTEK

V. General terms and definitions —fEARIEEE X

Table 38.3.1: Mass loss limit
* 38.3.1: imERIR{E
Mass M of cell or battery Mass loss limit
1yt Y FE v 2H T = M Jift & 451 2K PR AE
M < 1g 0.5%
19 < M <75¢ 0.2%
M > 75¢g 0.1%

In order to quantify the mass loss, the following procedure is provided:

gk

[ .

g

KA E, W,

JLLF AR

Mass loss (%)

_IEI

Jii

AR (%) =

= (M - My)/M; x 100

(M1 - M,)/M, x 100

Where M1 I1s the mass before the test and M2 is the mass after the test. When mass loss does not exceed
the values in Table 38.3.1, it shall be considered as "no mass loss".

U

Ji B S

(

M1 & 56 5T B i =

=N

M2 25 G iE. W=

=]

RN LR 38.3.1 FTAHBUE, M~ “TC

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of

material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table 38.3.1.

?%JEIET ] LLE 21

_Jﬂ_j»ﬁfl\fuw Z‘.%

1 ARV BN A A A o A FRL vt B FELY
ERRZS) , Efn It 3k 38.3.1

1 ZH

PRI LNECIER

o

{}ﬁ:;j L_I _L?ﬂ_jjyi

L TR Ik (ANEHE

Venting means the release of excessive internal pressure from a cell or battery in a manner intended by
design to preclude rupture or disassembly.

HES

e fR 1E W T AR

SRR

2 N AR S ) s 7T, B R

AR BN AR

Disassembly means a vent or rupture where solid matter from any part of a cell or battery penetrates a
wire mesh screen (annealed aluminium wire with a diameter of 0.25 mm and grid density of 6 to 7 wires per
cm) placed 25 cm away from the cell or battery.

AR A2 T8 HE S Bl 24
0.25 mm M ¥5a 22,

X i 2

_:_..)-_.
Ej

(LN

[&]

H i ZH A AR 356 43 1Y)
FH K 6 & 7 %48422)

1yt v 25 em AR 22 M (E AR

Rupture means the mechanical failure of a cell container or battery case induced by an internal or
external cause, resulting in exposure or spillage but not ejection of solid materials.

b Z e 1/ N HR B AP T

Fire means that f

L K TE TR A

7S (E1 A RSN RS e e G A O A DY B P =9 ) A S S 7 B 7 A s I | = b W % N g2
ames are emitted from the test cell or battery.
vt RV A3 K g E

VI. Main Test Apparatus = E R[22
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Calibration Date
Serial No. Name of Equipment Model Due Date
&S B 27K 15 ,.
B HEA/RI R H
6B Crush Test Instrument BE_6045T 2022.02. 25
Data Collector 2022.07. 04
TC-B15 o e o 34970A
CIPS S 2023. 07. 03
TC.BD Battery Impact Tester BE_5066 2022.02. 25
7 T IR L 2023.02. 24
Digital Multimeter 2022.07. 04
TC-B25 o — 15B
GRS 2023. 07. 03
Programmable high & low 2022 07. 04
TC-B30 temperature test chamber GX-3000-150
A] A2 2 e R 1 Ea A 2023. 07. 03
Electronic Platform Scale 2022.07.04
TC-B67 o Ee i TCS-150
LT B 2023. 07 .03
Battery external short circuit 2022 02 25
TC-B73 tester ZZ-\WBDL
Y A7 3518 R B 1 SR 2023. 02. 24
Battery low pressure high 2022 02 25
TC-B74 altitude simulation test machine 77-DQY
H YRR s 5 2 A LR A6 AL 2023. 02. 24
Battery Test System CE-7002-500V300A-R28 . W2, 49
TC-B110 o i spe
1tk R 2 4 GC 2023. 02. 24
TC.B115 Shock Test Instrument SV10-200 2022.09. 29
M A 5 2023. 09. 28
TO.B116 Vibration test instrument C6.90.30 2022. 09. 29
1) IRE) B 2023. 09. 28
N
VI. Test Data MiRAEIE
T.1. Altitude simulation 5 E &)
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Test Pre-test {16 ] | After test X% 5
sample Mass loss Change
statﬁs No. Mass | Voltage | Mass | Voltage R ot Og Status
JREEG | M| A Rk RE ) Bk (%) I L (%) HR
RS (kg) (V (kg) (V)
1# 23.00 13.54 23.00 13.52 0.00 100.0 Pass &%
first cycle,
fully 2% 22.98 18.92 22.98 13.52 0.00 100.0 Pass &%
charged A4 / / / / / / /
state
R/ CEL N / / / / / / /
i BIRAS
ot / / / / / / /
25th 6# | 23.00 13.54 | 23.00 13.53 0.00 100.0 Pass &%
Cfﬁj 7# | 22.98 13.52 | 22.98 13.52 0.00 100.0 Pass & 1&
charged O# / / / / / / /
state
25 WiEIR | OF / / / / / / /
AR | 108 / / / / / / /

Notes E%:: Ambient temperature 135 J5: 23.6 °C.
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change

ratio is not less than 90 %. Mi/5, FEmILER LHEA . AR, oM IEER K. BIEEEANT 90 %.
T.2. Thermal test & & iR %
Test Pre-test iR4GH] | After test {45 )5
sample Mass loss Change
stafus :10:-! Mass | Voltage | Mass | Voltage | =ty raaifios S;[ftus
Wikke s | MY | WA K R Bk (%) BEL(%) | TN
RS (k@) (V (kg) (V)
1# 23.00 13.54 23.00 13.52 0.00 99.3 Pass &%
first cycle,
fully 2# | 22.98 13.52 | 22.98 13.52 0.00 99.0 Pass & 1%
charged
statd 3# / [ / / / / /
HIXEH | a# / / / / / / /
5 LIRS
S [ / / / / / [
SEth 6# 23.00 13.54 23.00 13.54 0.00 09.3 Pass & 1%
Cf{ﬁ;’ T# | 2298 13.53 | 22.98 | 13.53 0.00 99.3 Pass 4
charged O8# / / / / / / /
state
25 WiEEF | OF / / / / / / /
RS | 108 / / / / / / /

Notes yE%&: Ambient temperature 155 JE: 23.4
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change

°Co

ratio is not less than 90 %. i )5, FEm LB LHES . iR, oAk K. BEEA/NT 90 %.
T.3. Vibration #z3])
Test No. | Pre-test i{JGH] | Aftertest it /5 | Mass loss Change Status

Report No. ik &i4m'5: TCT221103B032
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ratio

st

sample | Zi*s Mass | Voltage | Mass | Voltage = THAN
status (%) H % EE (%)
s b Joi & sE AN Joi FE & S
DA A o\ N
RS (k@) (V) (kg) (V)
1# 23.00 13.54 23.00 13.52 99.9 Pass &%
first cycle,
fully 2# 22.98 13.52 22.99 13.52 100.0 Pass &%
Charged I / / / [ / / /
state
HIXTEA | 4# / / / / / / /
i EIR S
o# [ / / / / / /
25th 6# 23.00 13.54 23.00 13563 0.00 100.0 Pass &%
Cf{ﬁj 7# | 2299 | 1352 | 2299 | 13.52 0.00 100.0 | Pass &%
charged O8# / / / / / / /
state
25 iRk | OF / / / / / / /
RS | 108 / / / / / / /
Notes E%: Ambient temperature #1555 23.6 °C.
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change
ratio is not less than 90 %. Ml/5, FEdLEin. LHER. TR, TR LE K. BIEEA DT 90 %.
T.4. Shock M7
Test Pre-test iXZGH] | After test {45 )5
sample Mass loss Change
¥ No. | Mass | Voltage | Mass | Voltage V. ' Status
status s 14 Jifi & 4 A ratio ”
R | M| B B i s (%) i L (%) i
IRAS (kg) (V) (kg) (V)
1# 23.00 13.54 23.00 13.52 0.00 100.0 Pass &%
first cycle,
fully 2# 22.99 13.52 22.99 13.52 0.00 100.0 Pass &%
charged
stit 3# [ / / / / / /
HIXTEA | 4# / / / / / / /
i HLIR S
o# /[ / / / / / /
S5th 6# 23.00 13.54 23.00 13.54 0.00 100.0 Pass &%
Ty | T# | 2299 | 1353 | 2298 | 1353 0.00 1000 | Pass &
charged O# / / / / / / /
state
25 yiEan | O / / / / / / /
AR | 108 / / / / / / /
Notes JE#%: Ambient temperature ¥ 855 JE: 23.5 °C,
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change
ratio is not less than 90 %. MR )5, FamLEe. LA TR, LRI K. BIEEADNT 90 %.

T.5. External short circuit #3455 &
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Test sample status No. Maximum external temperature (°C) Status
TR R i 5 ST B L BE (°C) 1t .

1# 57.6 Pass %1%

first cycle, fully gl o8 Pass &%
?h?rgefj%stat? 3# / /
BRI FOIR S pr / /
5# , ,

6% 57.7 Pass 1%

25th cycle, fully il >/-0 Pass i
qh?rgeq ftatg O / /
25 IRAE i HRES o / /
10# , ,

A il 2%

Notes yE#%: Ambient temperature 155 5: 23.6 °C.

Test sample external temperature does not exceed 170 °C and there is no disassembly, no rupture
and no fire during the test and within six hours after the test.

TR EAHE 170 °C, MR-

TR 6 N TERAE. THEL. LK.

T.6. Crush /%

Test sample status No. Maximum external temperature (°C) Status
T RRE FOARES i R Fik E(°C) A
11# 23.6 Pass &
first cycle, 50% 12# 23.7 Pass &%
charged state - 23 6 - N
) dSS
E KA 50% 75 R C'
7N 14# 23.9 Pass &%
15%# 23.8 Pass & 1%
16# 23.1 Pass &%
25th cycle, 50% 17# 23.6 Pass &
charged state
18# 23.5 Pass &%
25 YAEHR 50% 75 HL AR =
4 19# 23.8 Pass &1
20# 23.6 Pass &

A il 2R

Notes E%: Ambient temperature #I3EJE 5 23.3 °C.

Test sample external temperature does not exceed 170 °C and there is no disassembly, no rupture
and no fire during the test and within six hours after the test.

iR EAGEL 170 °C, M-

SRS 6 N AR TEREL.

CHZ Ko

T.7. Overcharge it E 7 H,
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Test sample status No. Status
MR i RS 5 21 R
21# Pass &%
first cycle, fully charged state 22# Pass &%
[ERVSEEZ SRR IS 23# /
24# /

25# Pass & #%
25th cycle, fully charged state 26%# Pass &%
25 IRAEIA s FEIR S 274 /

28# /

i AR A S 7 RS

Notes }E%%: Ambient temperature ¥ IEEJE: 23.5 °C,
There Is no disassembly and no fire during the test and within seven days after the test.

GRS 7

CiEC K o

T.8. Forced discharge 5& il .

Test sample status No. Status
[ RFW =SSR N ATRE 25
29# Pass &
30# Pass &%
31# Pass &%
32# Pass &%
first cycle, fully discharged state 33# Pass &%
B IXEH 5E 2 TR AS 34# Pass &
35# Pass &%
36# Pass &%
37# Pass &%
38# Pass &%
39# Pass &%
40# Pass &%
41# Pass &%
42# Pass &%
25th cycle, fully discharged state 43# Pass &%
25 IRPEH 58 2 TR AS 443# Pass &
45#% Pass &%
46# Pass &%
47# Pass &%
48# Pass &

Notes y¥X%: Ambient temperature ¥ 155 E: 23.6 °C,
There Is no disassembly and no fire during the test and within seven days after the test.

i AR MR AT SE 7 RN

G, 7

CiEC Ko

Report No. ik 545 TCT221103B0
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. Conclusion &

Name of
h}';' test items Cauzt:aw;ljr:rlzer of Test Result Conclusion | Remark
=] Wﬁ%ﬁ%ﬁ bR S B B RESE 250 2E
[‘l\ N
. See Appendix
Altitude
1 simulation 38.3 T?St T.1 | T1 A|titUd% Pass /
SRR
A di
Thtee;Ta' 38.3 Test T.2 Wes Appandix Pass
2= 38.3 il T.2 § == Tl lew; & :
i i 16 ML T.2.35 56
See Appendi
. | Vibration 38.3 Test T.3 -, Vliij:'a tio': Pass /
A 383 L T.3 . N, oy
i & I T 345 th
. Shock 38.3 Test T.4 S:_e 4Agiir;i'x Pass /
ek 38.3 ikl T.4 &
e e WK T.4 0t t
See Appendix
External
5 short circuit 38.3 Test 1.3 1.9, Ext_ern_al short o /
A R 38.3 u\% T.5 cireut Gl
DLk T.5. 485350 1%
A Crush 38.3 Test T.6 S?re :‘éﬁ’_izﬁ'x Pass /
55 38.3 U T.6 s %
. e W3 T.6.5% )%
See Appendi
- Overcharge 38.3 TestT.7 T7 OvZEcharI;(e Pass /
it i 75 B 38.3 il T.7 SR &
R R S T7 3 7 th
See Appendi
Forced 38.3 Test T.8 PEA Pass
8 | discharge 38.3 RIS T8 T.8. Forced discharge b /
o 1] JI5 P A LM 28 T.8. 3 e -

According to the standard:

WG PRUE:

UN "Manual of Tests and Criteria” ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3.
(EHBEITHIEIE 1) 38.3 T,

BeE E GREe bR

—
—

D
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[X. Picture of the sample &% EFH

Picture 1. Battery view

A 1. BEANE

Picture 2. Battery view

A 2. B E

Report No. %45 : TCT221103B032 Page 15 0f 19 % 15 7i3t 19 T
Hotline: 400-6611-140  Tel: 86-755-27673339 E-mail: tom@tct-lab.com  http://www.tct-lab.com




" "'?"-_g;. = . F llL:_ '”"?{5% %Z pr=pe
A | ol == .-':":' e, T
4 =1 ghff“-‘“ ¥ w1
:I " I A . B ] I.l ,:-* ) ]
1 i MY Y
. J g ] j g
_g-.ﬁl,-ﬂ-'..e-;L_____._:—! j ".;:.;" {:.'Q.‘." = o } == - ‘:}, ..‘._.'f"‘ -
Al & "T“RITEE eIk ™
1Y r-ﬂ = ﬁs f "= - __.;37*“ 5_"‘.,1 L:. L |

Picture 3. Cell view

A 3. HELE
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Picture 5. Protection board view
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Picture 6. Protection board view

B 6. R RALE
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12.8V 202Ah iireros
Model: WT 12202 - 0]

Picture 7. Label view

B 7. Fr3L B
******End Of Report *ﬁ%%ﬂ-{******

Report No. k45 : TCT221103B032 Page 18 of 19 % 18 T4k 19 0
Hotline: 400-6611-140  Tel: 86-755-27673339 E-mail: tom@tct-lab.com  http://www.tct-lab.com




TCT

Important Notice

EEEM

1. 1. The test report is invalid without the official stamp of TCT.
KRS BT TCT 55 = ILRL

2. Nobody is allowed to photocopy or partly photocopy this test report without written permission of
TCT.

A% TCT Hifn A=, AN AR 73 & Hi ARk & 15
3. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
A E BLMEN . A KT ANZEA TR

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

MBFAE. Bl BH. B W BT B I B B RK
5. Objections to the test report must be submitted to TCT within 15 days.
SR A A I MTURER S 2 Hitg 156 RN RIAR Al H

6. The test report is valid for the tested samples only.

AN A N A I i A R

/. The Chinese contents in this report are only for reference.

AR RPN AN

Shenzhen TCT Testing Technology Co., Ltd. PRI T 38 PS5 AR A PR A 7

2101 & 2201, Zhenchang Factory, Renshan Industrial Zone, Fuhai Subdistrict, Bao'an District, Shenzhen,
Guangdong, China

JRE IR F 22 X A i i My koAt X AR L Tk X ik & okl il )~ 2101, 2201
Report Search Number k% & ifl4s5: TCT221103B032
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